"I_I"R RAEEA MO ESR R SHZTRT

Taiwan Textile Research Institute

HEEE#104 (04-26308729)
(<] "'l ¥

TEST REPORT TUCHENG

Date: Oct.22,2020 Date of Receipt: Sep. 30,2020

TFF91982 Giicailie: 1PC
7" Quantity:
KAO CHEN ENTERPRISE CO., LTD.(U3124)

Report No.:

Page Order/ Pagvs(.P

o) Ref. No.: NIL

Mask

[tem:

Report Title:

Address:

2F., No. 73, Ln. 308, Sangang Rd., Longjing Dist., Taichung City 43444, Taiwan (R.0.C.)

Test Items Test Results Test Methods
Air Exchange Pressure |1 29.3 EN 14683:2019 Annex C
. 7%
(Pa/cni) 2 32.4 g P
{ & % - 7
3 27.8 ot Pt 7 gy
Ay o‘(é(_, ()/-,_0/_‘
4 25.5 “Seqr,, e,
Py
i 75, !’{I’
5 29.7 r,))(?/

Note: Sample description is given by the client: "SOFTGUARDS" disposable medical mask

Note: ghe test report 1s.the. t Tt res é%

y the consignor, 1t sha? not

Note: 1.This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2.This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
3.The test report should not be used for public advertisement

and commercial promotion,

1ssued. by the testing .in
heyleg1t1macy %f tﬁe product .

titution as requested
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Note: Sample description is given by the client: "SOFTGUARDS" disposable medical mask

Note: The test report is_thehtT?t results 1ssued by the testing inﬁtitution as requested
all n

y the consignor, 1t s ot determine the legitimacy of the product.
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Note:

Control average: 2392 CFU.

Note: Mean particle size: 3.0 pm.

Note: Testing side: outside of specimen.
Testing area: 39.5 cml.
28.3 L/min.

Sample description 1s given by the client: "SOFTGUARDS" disposable medical mask

Note:

Note: Flow rate :

Note:

resylts 1ssued. by

Note: The test report is.the test
E D ha?f not

y the consignor, it s etermine the legitimacy O € product.

Note: 1.This report is only responsible for the submitted Authorized by president of

sample(s), which will be kept for one month period. Taiwan Textile Research Institute
P a—— . . Director,
2.This report cannot be reproduced in any way, except in

Certification

the testing .institution as requested
5t ' The 'prod d

S - lwm& kao

Department of Testing and

full context, without the prior approval in writing of
this Department of Testing and Certification.
3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110

3 : ; Fax ;: +886-2-22675108 , +886-2-22689839
and commercial promotion.

Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)




"I_I"R RAEEA MO ESR R SHZTRT

Taiwan Textile Research Institute

HEEE#104 (04-26308729)
(<] "'l ¥

TEST REPORT TUCHENG

Date: Oct.22,2020 Date of Receipt: Sep. 30,2020

TFF91982 Giicailie: 1PC
7" Quantity:
KAO CHEN ENTERPRISE CO., LTD.(U3124)

Report No.:

Page Order/ Pagvs(.P

3/6) Ref. No.: NIL

Mask

[tem:

Report Title:

Address:

2F., No. 73, Ln. 308, Sangang Rd., Longjing Dist., Taichung City 43444, Taiwan (R.0.C.)

Test  Items Test Results Test Methods
Microbial cleanliness |1 25.3 EN 14683:2019
(cfu/g) 2 27.0 ,.,,f:’-""ztgl\iblso 11737-1:2018
3 9.2 %%ZW;$R”7;:?”‘4”r
4 15.4 ' ey, P,
5 17.5 T

Note: Sample description is given by the client: "SOFTGUARDS" disposable medical mask

Note: ghe test report 1s.the. t Tt res é%

y the consignor, 1t sha? not

Note: 1.This report is only responsible for the submitted
sample(s), which will be kept for one month period.
2.This report cannot be reproduced in any way, except in
full context, without the prior approval in writing of
this Department of Testing and Certification.
3.The test report should not be used for public advertisement

and commercial promotion,

1ssued. by the testing .in
heyleg1t1macy %f tﬁe product .

titution as requested

Authorized by president of !w o ku‘& ho

Taiwan Textile Research Institute
Director,
Department of Testing and
Certification

Department of Testing and Certification, Taiwan Textile Research Institute
No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
Tel : +886-2-22670321 ext. 7107, 7110

Fax ;: +886-2-22675108 , +886-2-22689839




HEEE#104 (04-
e [=13

TR ?®eAmsmsmamsm ¢

Taiwan Textile Research Institute

26308729)
| (=]

-

TEST REPORT TUCHENG
Date: Oct.22,2020 Date of Receipt: S¢ep. 30,2020

Report N().:T%Quantity; LPC Page Orcler/Pages(.w Ref. No.: N
.. KAO CHEN ENTERPRISE CO., LTD.(U3124) Mask
Report Title: Item:

2F., No. 73, Ln. 308, Sangang Rd., Longjing Dist., Taichung City 43444, Taiwan (R.0.C.)
Address:

72, og 5 Loy
(<] '
i Efre)
Se, v,
dc?.i' o ‘e Oy,
7 /L
23/

Note: 1.This report is only responsible for the submitted Authorized by president of !w Ld k““& ho
Director,

sample(s), which will be kept for one month period. Taiwan Textile Research Institute
2.This report cannot be reproduced in any way, except in D.p.rtn..m of Testing and
Certification
full context, without the prior approval in writing of
this Department of Testing and Certification Department of Testing and Certification, Taiwan Textile Research Institute
& : i : No.6, Chengtian Rd., Tucheng Dist., New Taipei City 23674, Taiwan (R.0.C.)
3.The test report should not be used for public advertisement Tel : +886-2-22670321 ext. 7107, 7110

Fax : +886-2-22675108 , +886-2-22689839

and commercial promotion,




